
Bill Jennings
California Sportfishing Protection Alliance
3536 Rainier Avenue
Stockton, CA 95204
Tel: 209-464-5067
Fax: 209-464-1028
E-mail: deltakeep@aol.com

Mike Jackson
Law Office of Mike Jackson
P.O. Box 207
429 W. Main Street
Quincy, CA 95971
Tel: 530-283-1007   VIA: Electronic Submission
Fax: 530-283-0712            Hardcopy to Follow
E-mail: mjatty@sbcglobal.net

Andrew Packard
Law Office of Andrew Packard
319 Pleasant Street
Petaluma, CA 94952
Tel: 707-763-7227
Fax: 707-763-9227
E-mail: andrew@packardlawoffices.com

For Petitioner California Sportfishing Protection Alliance

BEFORE THE STATE WATER RESOURCES CONTROL BOARD

PETITION FOR REVIEW

Pursuant to Section 13320 of California Water Code and Section 2050 of Title 23 of the
[...]
   1. Biosolids Monitoring ..................................................................................... F-50 
   2. Water Supply Monitoring .............................................................................. F-50 
 
VII. Rationale for Provisions ............................................................................................. F-50 
 A. Standard Provisions........................................................................................... F-50 
 B. Special Provisions.............................................................................................. F-51 
   1. Reopener Provisions .................................................................................... F-51 
   2. Special Studies and Additional Monitoring Requirements ............................ F-51 
   3. Best Management Practices and Pollution Prevention ................................. F-53 
   4. Construction, Operation and Maintenance Specifications ............................ F-53 
   5. Special Provisions for Municipal Facilities .................................................... F-53 
   6. Other Special Provisions .............................................................................. F-53 
   7. Compliance Schedules................................................................................. F-53 
VIII. Public Participation .................................................................................................... F-54 
 A. Notification of Interested Parties ........................................................................ F-54 
 B. Written Comments ............................................................................................. F-54 
 C. Public Hearing ................................................................................................... F-54 
 D. Waste Discharge Requirements Petitions.......................................................... F-55 
 E. Information and Copying.................................................................................... F-55 
 F. Register of Interested Persons .......................................................................... F-56 
 G. Additional Information ........................................................................................ F-56 
 

List of Tables 
 
Table F-1 Facility Information ............................................................................................ F-4 
Table F-2a Historic Effluent Limitations and Monitoring Data (Core)................................... F-6 
Table F-2b Historic Effluent Limitations and Monitoring Data (Shoulder) ............................ F-7 
Table F-3a Summary of Technology-Based Effluent Limitations (Core)............................ F-16 
Table F-3b Summary of Technology-Based Effluent Limitations (Shoulder) ..................... F-16 
Table F-4 Analytical Results for Priority Pollutants .......................................................... F-20 
Table F-5 Salinity Water Quality Criteria/Objectives........................................................ F-26 
Table F-6a Summary of Water Quallity-Based Effluent Limitations (Core)........................ F-33 
Table F-6b Summary of Water Quallity-Based Effluent Limitations (Shoulder) ................. F-34 
Table F-7a Summary of Final Effluent Limitations (Core).................................................. F-41 
Table F-7b Summary of Final Effluent Limitations. (Shoulder) .......................................... F-42 
Table F-8 Interim Effluent Limitation Calculation Summary............................................. F-43 



CITY OF MT. SHASTA  ORDER NO. R5-2007-0056 
WASTEWATER TREATMENT PLANT NPDES NO. CA0078051 
 
 
 

 
Attachment F – Fact Sheet F-3

 
ATTACHMENT F – FACT SHEET 
 
As described in section II of this Order, this Fact Sheet includes the legal requirements and 
technical rationale that serve as the basis for the requirements of this Order. 
 
This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California.  Only those sections or subsections of 
this Order that are specifically identified as “not applicable” have been determined not to apply 
to this Discharger.  Sections or subsections of this Order not specifically identified as “not 
applicable” are fully applicable to this Discharger. 
 
I. PERMIT INFORMATION 

 
The following table summarizes administrative information related to the facility. 

 
  



CITY OF MT. SHASTA  ORDER NO. R5-2007-0056 
WASTEWATER TREATMENT PLANT NPDES NO. CA0078051 
 
 
 

 
Attachment F – Fact Sheet F-4

Table F-1.  Facility Information 
 

 
A. The City of Mt. Shasta (hereinafter Discharger) is the owner and operator of the City of 

Mt. Shasta Wastewater Treatment Plant (hereinafter Facility), a Publicly Owned 
Treatment Works (POTW).  

 
For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and state laws, regulations, plans, or policy are held to be equivalent 
to references to the Discharger herein. 

 
B. The Facility discharges wastewater to the Sacramento River, a water of the United 

States, and is currently regulated by Order No. 5-01-218 which was adopted on 7 
September 2001 and expired on 1 September 2006 The terms and conditions of the 

WDID 5A470105001 
Discharger City of Mt. Shasta 
Name of Facility Wastewater Treatment Plant, City of Mt. Shasta  

2500 Grant Road 
Mt. Shasta, CA 96067 Facility Address 
Siskiyou County 

Facility Contact, Title 
and Phone 

Nathan Woods, Treatment Plant Operator (530) 926-7535 
Rodney Bryan, Public Works Director,  (530) 926-7510 

Authorized Person to 
Sign and Submit 
Reports 

 Rodney Bryan, Public Works Director (530) 926-7535 
 

Mailing Address City of Mt. Shasta, 305 North Mt. Shasta Boulevard, Mt. Shasta, CA 
96067 

Billing Address City of Mt. Shasta, 305 North Mt. Shasta Boulevard, Mt. Shasta, CA 
96067 

Type of Facility Publicly Owned Treatment Works (POTW) 
Major or Minor Facility Minor 
Threat to Water Quality 1 
Complexity B 
Pretreatment Program N 
Reclamation 
Requirements 

Producer 

Facility Permitted Flow 
0.80 million gallons per day (mgd) (WWTP), 0.70 mgd (Highway 89 
Leachfield  Note: Interim WWTP discharge flow limit of 0.70 mgd applies 
until installation of pond piping has been completed 

Facility Design Flow 0.80 million gallons per day (mgd) (WWTP),  0.70 mgd (Highway 89 
Leachfield 

Watershed 
Upper Sacramento Hydrologic Unit (525.00) 
Mount Shasta Hydrologic Area (525.20) 
Box Canyon Hydrologic Subarea (525.22) 

Receiving Water Upper Sacramento River 
Receiving Water Type Inland Surface Water 



CITY OF MT. SHASTA  ORDER NO. R5-2007-0056 
WASTEWATER TREATMENT PLANT NPDES NO. CA0078051 
 
 
 

 
Attachment F – Fact Sheet F-5

current Order have been automatically continued and remain in effect until new Waste 
Discharge Requirements and NPDES permit are adopted pursuant to this Order. 

 
C. The Discharger filed a report of waste discharge and submitted an application for 

renewal of its Waste Discharge Requirements (WDRs) and National Pollutant Discharge 
Elimination System (NPDES) permit on 9 November 2006.  

  
II. FACILITY DESCRIPTION 
 

The City of Mt. Shasta Wastewater Treatment Plant is located approximately 2 miles south 
of the City on the west side of I-5 adjacent to the Sacramento River immediately 
downstream of Box Canyon Dam.  The plant is a publicly owned treatment works treating 
primarily domestic sewage.  During the winter period, 15 November through 14 April, 
treated effluent is discharged to the Sacramento River at Discharge Point EFF-001.  
During the “shoulder periods” 15 April through 14 June and 15 September through 14 
November, the Discharger may discharge treated effluent to discharge point EFF-001 
provided that the more stringent effluent  limitations for TSS, BOD, total coliform 
organisms, and turbidity can be met.  Discharge to the Sacramento River during the 
summer recreation period, 15 June through 14 September, is prohibited.  In addition to the 
NPDES discharges to the Sacramento River, the Discharger may at any time discharge 
treated effluent to the 35 acre subsurface leachfield area approximately 2.5 miles to the 
east of the plant south of Highway 89.  The Discharger may also discharge reclaimed 
water to the Mt. Shasta Resort Golf Course.  There are separate effluent limitations for 
each of these discharge options.  
  
The Discharger provides sewerage service for the City of Mt. Shasta and serves a 
population of approximately 3,900.  The existing WWTP design average daily flow 
capacity is 0.70 mgd.  When the piping improvements in the pond system have been 
completed, the design capacity will increase to 0.80 mgd  

 
A. Description of Wastewater and Biosolids Treatment or Controls 

 
The wastewater treatment system consists of headwords, (Parshall flume, bar screen, 
comminutor, and grit chamber), four oxidation/stabilization ponds, ballast lagoon, dosing 
basin, dissolved air flotation system, intermittent backwash sand filter, chlorine contact 
chamber and de-chlorination chamber.   

 
B. Discharge Points and Receiving Waters 

 
1. The Facility is located in Section 28, T40N, R4W, MDB&M, as shown in Attachment 

B (Figure B-1), a part of this Order.  
 

2. Treated municipal wastewater is discharged at Discharge Point EFF-001 to the 
Sacramento River, a water of the United States at a point Latitude 41°16’35.18” N, 
122°19’6.98”W .   

 



CITY OF MT. SHASTA  ORDER NO. R5-2007-0056 
WASTEWATER TREATMENT PLANT NPDES NO. CA0078051 
 
 
 

 
Attachment F – Fact Sheet F-6

3. Treated municipal wastewater may also be discharged at Discharge point EFF-003 
to the subsurface leachfield south of Highway 89 at Latitude 41°17’8.34” N, 
122°16’24.65”W . 

   
4. Treated municipal wastewater may also be discharged at discharge Point EFF-002 

to the Mt Shasta Resort Golf Course as recycled water at Latitude 41°16’59.16” N, 
and longitude 122°19’7.80”W . 

 
5. Separate effluent limitations apply to discharges at each of the three discharge 

points above.  
 
 
C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 

 
Effluent limitations/Discharge Specifications contained in the existing Order for 
discharges of treated effluent during the core winter discharge period (November 15 
through May 14) to the Sacramento River at EFF-001 (Monitoring Location is 
immediately after the dechlorination chamber) and representative monitoring data from 
the term of the previous Order are as follows: 

 
 
Table F-2a.  Historic Effluent Limitations and Monitoring Data (Core Winter Discharge) 

Parameter Units Effluent Limitation Monitoring Data 
(From 03/01/03 – To 09/01/06) 

  
Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

BOD mg/L 30 45 60 19.5 26.0 26.7 
TSS mg/L 30 45 60 29.1 56 57.5 

Settleable 
Solids 

mL/L 0.1  0.2 <0.1 <0.1 <0.1 

Chlorine 
Residual 

mg/L   0.02 <0.01 <0.01 <0.01 

Total 
Coliform 

Organisms 

MPN 231  500 21  24 

 Acute 
Toxicity 

% 
Survival 

90%2  70%3 90% 100%2 20%3 

 

1 Monthly Median 
2 Median for any three or more consecutive bioassays 
2 Minimum for any one bioassay 
 
 
 
 

 



CITY OF MT. SHASTA  ORDER NO. R5-2007-0056 
WASTEWATER TREATMENT PLANT NPDES NO. CA0078051 
 
 
 

 
Attachment F – Fact Sheet F-7

Table F-2b.  Historic Effluent Limitations and Monitoring Data (Shoulder Periods) 
Parameter Units Effluent Limitation Monitoring Data 

(2003 – 2006) 
  

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

BOD mg/L 10 15 30 4.6 7.2 7.2 
TSS mg/L 10 15 30 7.9 9.5 10.0 

Settleable 
Solids 

mL/L 0.1  0.2 <0.1 <0.1 <0.1 

Chlorine 
Residual 

mg/L   0.02 <0.01 <0.01 <0.01 

Total 
Coliform 

Organisms 

MPN 2.21  23  21  24 

 Acute 
Toxicity 

% 
Survival 

90%2  70%3 90% 100%2 20%3 

Flow mgd   0.704    
 

1 Monthly Median 
2 Median for any three or more consecutive bioassays 
3 Minimum for any one bioassay 
3 Average Daily Maximum 
 
 
D. Compliance Summary 
The Discharger has generally been in compliance with Permit conditions.  One exception 
was the failure of an acute bioassay test on 21 January 2005 for which the survival was 
20%.  An acute bioassay performed on 25 February 2005 resulted in 100% survival of test 
fish, and there have been no violations of acute toxicity effluent limitations since.  The 
source of the 21 January 2005 toxicity was not determined. 

 
A second indcident of non compliance occurred in October 2006 when the Discharger’s 
supply well at the plant failed, and the Discharger was unable to chlorinate treated effluent 
being pumped to the highway 89 leachfield as required in the waste discharge 
requirements.  (Chlorination is required to minimize the risk of infection through incidental 
contact in the case of a line failure).  This condition continued for aproximately two weeks 
while a new well was being drilled.  As the discharge to the leachfield is not an NPDES 
discharge, this violation was not subject to mandatory minimum penalties, and no adverse 
impacts were observed. 

 
E. Planned Changes  

 
The Discharger has made a number of plant modifications and improvements, and 
performed maintenance that will increase the plant capacity from 0.70 mgd to 0.80 mgd dry 
weather flow when additional inter-pond piping is completed in the fall of 2007.  These 
actions include lengthening of the chlorine contact chamber, upgrading and expanding the 
headworks components including influent Parshall flume, installation of new compressors 
to increase air flow to the ponds, removal of sludge from Ponds one and two and upgrading 
of the collection system particularly the section in the Ream Avenue-Old Stage Road area. 



CITY OF MT. SHASTA  ORDER NO. R5-2007-0056 
WASTEWATER TREATMENT PLANT NPDES NO. CA0078051 
 
 
 

 
Attachment F – Fact Sheet F-8

Because of the design of the plant there is a long residence time in the ponds and therefore 
considerable evaporation takes place particularly in the summer months.  As a result, the 
influent flow is greater than the effluent flow which raises the question of whether influent or 
effluent flow should be specified in the flow limitation.  The following is a list of the individual 
components of the Mt. Shasta Wastewater Treatment Plant and their capacity as estimated 
by the Discharger’s consultant Pace Engineering: 
 
Headworks -  6.0 mgd 
Aerated Lagoons -  0.8 mgd 
Flotation Thickening and Filtration System -  0.8 to 1.0 mgd 
Disinfection -  1.4 mgd 
Sacramento River Outfall -  2.5 to 3.0 mgd 
Leachfield Pumps -  1.05 mgd 
Highway 89 Leachfield -  0.70 mgd 
Discharge to Mt Shasta Resort Golf Course – 0.90 mgd 
   
The only component of the plant not capable of treating 0.80 mgd is the Highway 89 
Leachfield which is only used for a period of several weeks prior to and after the irrigation 
season at the Mt. Shasta Resort Golf Course.  The Discharger in a letter dated 29 
November 2006 requested that the effluent flow limit for discharges to the Sacramento 
River and the Mt. Shasta Resort Golf Course be increased to 0.80 mgd.  Consequently the 
effluent flow limitation for all discharges excepting the discharge to the Highway 89 
Leachfield has been increased from 0.70 to 0.80 mgd, contingent upon the completion of 
the pond piping referenced earlier.  The flow limitation for discharge EFF-003 to the 
Highway 89 Leachfield remains at 0.70 mgd.  The only period during which treated effluent 
is discharged to the Leachfield is for a few weeks during the spring and fall when the Golf 
Course does not require the water for irrigation, and for periods of upset.   Because of the 
large pond volume of the facility there would be more than adequate capacity if the influent 